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How to consult Parts catalog

1) This Parts catalog contains following model.

Model TBL283B
Code 752961
Delivery Bore 250mm
Air Quantity 283m3/min
Wind speed Over 282km/h
PTO rotating speed 540rpm
3 Point Hitch CAT I

2) Description in List
Items in the List are described below by Nos. in the table below.

ByEs BHER =1
K 7 HaEs e Qty 1 ISR B w &
Nf)y Parts No. Parts Name ® L Application | Description | Remarks
' RIP
@ @ ©), @ ® ® @
(English) (Japanese)
@ Key No. : By referring the No. in the illustration to the same No., you can find
the correct parts No..
@ Parts No. : No. to control parts.
® Parts Name : Name of parts is indicated in English and Japanese.
@ Qty . It represents the quantity of each part contained in reference No..
® R/P : Interchangeability. Mark to show interchangeability when replacing former
parts with new ones.
® Application : Application No. of product. No. of product for which design is changed.
@ Description : Specifications, descriptions, etc. of parts.
Remarks : Size, explanation and old Parts No. of parts.
©@ Model : Type



3) Mark and abbreviation

Mark : When parts are changed, interchangeability of new parts is shown as below.
Mark Content
* This mark appearing “Parts No.” column indicates parts not to be supplied.
A New and old parts are mutually interchangeable.
B New parts can be But vice versa Thus, new parts may be supplied
substituted for old parts. to order asking for supply of old parts.
D New and old parts are not interchangeable.
E Additional parts due to design change. Its applicable serial number in “Application”
column.
F Disused parts due to design change. Its applicable serial number in “Application”
column.
Old parts will be supplied until out of stock, and thereafter-new substitute parts will
O be supplied. (This mark appears in “Parts No.” column and corresponding old
code in “Remarks” column.)
~ XXXXXX : Up to XXXXXX for serial numbers
XXXXXX~ ;. XXXXXX and up for serial number
Abbreviation: ASSY :Assembly S.T.D : Standard EX : Exhaust
Inc . Including u.S : Undersize IN . Intake
AR : Required 0.5 : Oversize
Fr. : Front OP. : Option
Re. : Rear d : Diameter
L.H : Left I : Length
R.H : Right t : Thickness
UP : Upper [0} : Diameter
LOW  : Lower COMPL : Complete

4) lllustrations
Illustrations present assemblies and individual piece parts not always precisely. They are just
guidelines to find correct parts codes. By comparing the Index No. in the Parts catalog with the
same No. in the lllustrations, you can know the parts No..

How to order

1) When ordering some parts, designate the Parts code, Parts name and quantity.

2) Returned parts other than those, which were delivered by mistake, are not acceptable.

3) Be sure to use SHIBAURA genuine parts for SHIBAURA brand products. (Warranty does not
cover when the use of parts which are not SHIBAURA service parts.)

4) Refer separated parts price list for pieces of parts.

X This Parts Catalog may be modified without notice.



B X

CONTENTS

& EEAT R—

Fig, No. SUBJECT Page
201 JRJL srerereanaaanans NOZZLE ++rrerrerrnrnnsnnsnnnns 6
202 707 & EEER - BLOWER & MISSION ==+ +xeexn> 8
203 Hh/N— & BES - COVER & ELECTRICAL GROUP 10
204 Fx AR 7RA—JLASSY CASTER WHEEL ASSY  --::----- 12
205 AAINY crereeieieaans CAUTION PLATE  #rvrerrrrmrnrns 13
206 FO—R7Y4H ... PILLOW BEARING +::rrvveaneann 14
207 F—H— orreiiiiiiaann MOTOR rrrrrrererornnnnsarnnns 15
208 F—H— irreiiiiiiaann MOTOR rrrrrrererornnnnsarnnns 16
209 aArhrO—LRYHR CONTROL BOX +errerrerenrenns 17
BRESIERS

NUMERICAL PARTS INDEX *rrsverrrrrnnnnaeenrnnnsansarnnnannsssannnns 18



FIG. 201 /X)L

NOZZLE

RHES | oo . anER e | an )
Key APARE & IR Q'ty i JEFE\*%*E Eit] T." i &
No. Parts No. Parts Name ALL % Application Description Remarks
R/P
3 | E53150027 | Elbow Segment IR 2 1171
4 | E53150028 | Clamp band NV R 5 1173
24 | E53150019 | Slides, nozzle A54F 4 1138
26 | E53150020 | Notched Washer /=R B2 4 12 1139 3/8
27 | % Stove Bolt Slotted RH RH1)ay 5 1174 1/4-20x2-1/4
28 | * Square Nut coaty b 5 1175 1/4-20
33 | E53150010 | Spacer AR—Y 2 1106 3/8x3/16.
34 | E53150120 | Slide Special (Horizon) | ARV % LATA K 2 1671
38 | E53150011 | Lock Washer YOLPYLEVE 15 1107 3/8
40 | E53150122 | Thread Base Stopfor | X by /83— 1 1677 SS 3/8-24
42 | E53150055 | Thrown ObjectDecal | A A /3> 3 1227 FIG.205
43 | E53150032 | 4x4 BT Decal ANV 1 1182
44 | E53150034 | EarProtectionDecal | FaA A[f/\Y 1 1185
45 | E53150033 | Eye Protection Decal | Fam4 A4\ 1 1184
49 | E53150009 | Hex Nut FTv bk 16 1105 3/8-24
54 | E53150121 | EbowBaseWith2Weld | TJL7RA—R 1 1675
55 | E53150077 | LongNozzle av4g/ X)L 1 1320
57 | E53150021 | Belt, Rotation V RJL R 1 1142 GOODYEARAS4 | #@iA S
57a | E53150159 | Belt, Rotation VAL 1 =YE LAY | EESR
58 | E53150022 | Rotation Motor, Horizon | 4 TV E—5— 1 * | 1143 ~#31025
E53150320 | Rotation Motor, Horizon | h4 TV E—%— 1 B | 4347 #31026~
64 | E53150023 | Sheave, AK32x12for | F—1) — 1 1145
77 | E53150124 | Elbow Segment, Heavy | TJL7R,HG 2 1681
78 | E53150116 | Clamp, for part #1665 9507 8 1686
79 | E53150118 | HHCS GR 5 Zinc ALk 24 1668 5/16-24x3/4
82 | E53150115 | Rotation Bracket, Almi NATVTIHy b 1 1665
83 | E53150146 | Timing Belt 60 BLIVTRIL b 1 1805 3/8x3/4
84 | E53150143 | EbowBaseRing Tming | LJLRAR— X 1 1803




FIG. 201 /X)L
NOZZLE

ﬁmﬁ% zl-g [=] § = Foi =] Jﬁ\ﬁ,ﬂﬂﬁ " &I Eidl]
Key GRS IR Qty # Lﬁf\%ﬁi it Tj' " &=
No. Parts No. Parts Name ALL k3 Application Description Remarks
R/P
87 | E53150008 | HHCS RIL bk 10 1104 3/8-24x2
89 | E53150018 | SetScrew ty bR 1 1130 5/16-18x1/4
94 | E53150005 | HHCS Zinc ALk 7 1101 3/8-24x1-1/2
95 | E53150004 | HHCS Zinc ALk 2 1100 3/8-24x1-1/4
121 | E53150007 | Faced Head Screw /AZ=N; YIS 1 1103 3/8-24x2
122 | E53150175 | #10 Flat washer Jyiy 4 1674
123 | E53150176 | #10 Lock washer ATV 4 1673
124 | E53150177 | HHCS ALk 4 1146 #10-32x5/8
125 | E53150109 | Lock washers ATV 24 1540 5/16
127 | E53150123 | ALUM, Washerforstop | 7 < +,3/8 1 1678
128 | E53150180 | HHCS AL +,10/32 4 1812 10/32x.625
129 | E53150181 | Nyloc nut Ay49+y 10032 4 1813 10/32
130 | E53150319 | Pusher Block Jowvy 1 4344 #31026~




FIG. 202 7JO7 & {mEE]
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R ALEHK =
=5 MRES R B R Q'ty ]| EICHE B st w =

Key Parts No. Parts Name ALL i3 Application Description Remarks
No. R/P

2 E53150156 Pillow block Bearing Eo—x7yvy 1 2453 DODGE P2B-VSC104 | EIA S

2a | E53150160 | Pillow block Bearing EA—AT7Y2T 1 NTNUCP207-104D1 | EEIEEE &

5 E53150169 Pillow block Bearing EA—AT7Y2y 2 2454 DODGE P2B-VSC107 | #aiA &

5a | E53150161 Pillow block Bearing EA—AT7Y2T 2 NTN UCP207-107D1 EEH

7 E53150067 Power Band Belt INT—R)L + 1 1257 3/3VX530

8 E53150041 Power Band Belt INT—R)L + 1 1210 3/5VX500

9 E53150059 Sheave T—1)— 1 1235 3/3V10.60SK

10 | E53150042 Sheave T—1)— 1 1211 3/5V12.5

1" E53150043 Sheave F—1— 1 1212 3GR 3V3.65

12 E53150044 Bushing TJyia 1 1213 SK 1-7/16

13 E53150045 Bushing Jyia 1 1214 E 1-7/16

14 E53150046 Bushing TJyia 1 1215 SDS 1-7/16

15 E53150099 HHCS GR.5 Zinc Plated RIL b+ 6 1444 1/2-13x4

16 E53150170 Flange Bearing ISUSRTYVY 2 2455 DODGE F4B-VSC107 | A S
16a | E53150164 | Flange Bearing TSUSRTYUY 2 NTNUCF207-107D1 | EIE %

17 E53150065 Splined Input Shaft PA A 1 1253

18 | E53150064 | Jackshaft 15" ¥ Tk 1 1252

19 | E53150061 Hex Nut Ty bk 12 1237 1/2-20

20 | E53150062 Sheave T—1)— 1 1238 3/5V5.5 SDS

21 E53150047 Bushing Jvia 1 1216 SH 1-1/4

22 | E53150016 Spinner AEF— 1 1118

31 E53150049 Bolt.1/2 Pushover ALk 4 1218

32 | E53150113 | Blower Assembly Comp | 2’87 COMPL 1 1574

35 | E53150052 | Lockwashers, PilowBlo | R 7Y 5Ty s+ 14 1222 1/2

36 | E53150053 | Washer Ty 28 1223 1/2x3/16

41 E53150060 Roll Pin AFYUTEY 2 1236 3/16x1

53 E53150112 Special Drive Shaft, PTO | PTO ¥+ 7 + 1 F | 1553 #A, ~#1025

E53150315 Special Drive Shaft, PTO | PTO ¥+ 7 + 1 A | 4461 DunT493yF | BA #1026~

53a | E53150167 Drive shaft PTO KSA4 T vk 1 F AT A— ASO0-N600 EiE, ~#31025
53b | E53150168 Drive shaft PTO KSA4 T vk 1 F RATIA— AS105:N500 HiE, ~#31025
88 E53150015 Shaft Collar ho— 1 1117 1-1/4”

89 E53150018 Set screw ty bXOY)a 1 1130 5/16-18x1/4

90 E53150014 Key F— 3 1111 3/8x2

91 E53150013 Key *— 1 1110 1/4x2

93 | E53150051 HHCS Zinc ALk 8 1221 1/2-20x2

97 |~ Housing (pair) Ny DI 1 1322
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tw
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KayMNo Parts Mo Parts Name ALL wr| Application Description Remarks
98 |E53150083 Blower wheel, LH 7OFR{=l:E5") 1 1333
99 |* End Bell Small I F =N a9 1 1334
100 |* End Bell Large L i A 1 1335
101 |E53150086 Rear Bearing Cap ATV ey 1 1336
102 |E53150066 Turbine Bearing F=ANTFUYLA 1 1254 KBC 6209DDC3IG14 LN
102a |E53150162 Bearing =N T 1 NTN 6209LLU C3 EE&
103 |* End Bell Studs Ak R b 4 104
104 |E53150003 Shaft Mut,RH P Lo o S 1 107
105 |E53150087 Woodruff Key - 2 1337
106 |* Vanes, RH A= i 24 1324
107 |* Rear Bearing Supports [~ P9 #41 4 1325
108 |E53150097 Shaft 47k 1 1439
109 |E53150068 HHCS # ek 4 1258 1/4-20% 3/4
110 |ES3150171 Lock washer B9y 4 1311 1/4
111 |E53150172 Hex nut ok 6 1231 1/2-13
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No. Parts No. Parts Name ALL % Application Description Remarks
R/P
1 | E53150037 | Liftpinswithnutsand | )7 EVFy by b 2 1198
6 | E53150040 | Top Pin, Upper kv TEY 1 1208
23 | E53150017 | Bellmouth NILIDR 1 1119
30 | E53150138 | Frame.RMPTO10J3 | 7 L—L 1 1798
33 | E53150010 | Spacer AR—Y 2 1106 3/8x3/16.
37 | E53150012 | Flatwasher Jyiy 8 1108 3/8
38 | E53150011 | Lock Washer YOLPYLEVE 9 1107 3/8
39 | E53150054 | LynchPin Ey 3 1225
43 | E53150032 | 4x4 BT Decal ANV 1 1182
48 | E53150036 | 8x10 BT Decal ANV 1 1187
49 | E53150009 | Hex Nut raVAN 8 1105 3/8-24
52 | E53150026 | HHCS Zinc ALk 16 1169 1/4-20x1
59 | E53150150 | Rotation Motorwithbra | A T E—4 1 * | 1821 BISON 011-650-3216 ~#31025
E53150321 | Rotation Motorwithbra | 14 T E—4 1 B | 4348 #31026~
60 | E53150141 | Guard, right H—FK,=x 1 1801
61 | E53150142 | Guard, horizontal A—KRA4~A 1 1802
62 | E53150139 | Guard, front f—K,<xT 1 1799
63 | E53150140 | Guard, left H—EK,e5Y 1 1800
65 | E53150125 | Support, Stand HiR—rRE UK 1 1688
66 | E53150100 | Hitchpinwithclip (for | E v FE > 1 1448 3/8x3-1/2
68 | E53150127 | Wire harmesswithcont | 3 kA-JLRy 4R ASSY 1 1689
71 | E53150135 | Rocker switch, control AAYF 2 1769
80 | E53150149 | Support Bracket el LN 1 1816
81 | E53150147 | Forged Steel Clevis 2 LER 1 1814
85 | E53150145 | Sheave, Timing Belt TJ—1)— 1 1804 44 tooth
86 | E53150148 | Full Thread Stud 245y FRIL b 1 1815 3/8-16x4"long
92 | E53150050 | Retainer Washer R 1 1220 3/8x1-5/8
94 | E53150005 | HHCS Zinc ALk 4 1101 3/8-24x1-1/2
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Key BEES EIRE Q'ty # ﬁm*&*ﬁ Eit] T." 5 &
No. Parts No. Parts Name ALL 3 Application Description Remarks
R/P
95 | E53150004 | HHCSZinc RIL b+ 5 1100 3/8-24x1-1/4
117 | E53150093 | Bushing Split, Fork | w2 2 1430
118 | E53150110 | Long grease fitting JYR=Zw T 1 1544 1/BNPT straight. 11116 | 38.58.67.69.92
120 | E53150126 | Dual caster Wheel Assy | 44K —Jb ASSY 1 1687 95.96.112~118
126 | E53150178 | 2Pole plug connector axrxy 33— 1 1318
130 | E53150162 | HHCS AL k,5/16 2 F-8 5/16-18x3/4
132 | E53150184 | Threadrod adjusting | 'S4 v k 1 1349
133 | E53150185 | Hexnut + v +,3/8 3 1155 3/8-16
134 | E53150186 | Lock washer AT VT4 1 22 1259 1/4
135 | E53150187 | Nyloc nut ay9+y b4 3 1259 1/4-20
136 | E53150188 | HHCS RIL +,1/4 4 1125 1/4-20x1-1/4
137 | E53150189 | Flat washer Tyl 1/4 16 1415 1/4

-11 -
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KeyMNo Parts No Parts Name ALL el Application Description Remarks
38 |E53150011 Lock Washer AT N iy 1 1107 3/8
56 |E53150137 Caster Wheel BracH¥+aA%k{=7 395k 1 1793 1M7x2+118x
66 |E53150100 Hitch Pin with clip (EvFty 1 1448 3/8%3-1/2
67 |E53150129 Tire Amerityre ¥ 2 1753 9 x 3.50-4
69 |E53150133 Caster Wheel FrAamA-1 2 1764
92 |E53150050 Retainer Washer |79+ 1 1220 3/8 X 1-5/8
95 (E53150004 HHCS Zinc & ek 1 1100 3/8-24 X 1-1/4
96 |E53150094 Bushing, Caster Wh|7v2 4 1431
112 |E53150098 Spacer Wheel A4 2 1440
113 |E53150130 Bearing AT 4 1754 GENERAL BEARING 32264
114 |E53150114 Carriage Bolt F b 1 1642 5/8-11x 11
115 |E53150111 MNut Fobk 1 1546 5/8-11
116 |E53150136 Yoke Weldment,Duga-% 1 1792
117 |E53150093 Bushings Split.Fork|7v%2 2 1430
118 |E53150110 Long grease fitting |4 JA=Zv7' L 1 1544 1/8 NPT straight,11/16
119 |E53150174 Tire and rim Hi{-LASSY 2 1822 9 % 3.50-4 6769112113
120 |E53150126 Dual Caster Wheel [$428k{-LASSY 1 1687 38,56,67,69,92,

95.96,112~11¢

-12 -
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KeyMNo Parts No Parts Mame ALL roe| Application Description Remarks
29 |E53150024 Serial Tag D7 L—F 1 1156
42 |E53150055 Thrown Object Decal [Ainy 3 1227
43 |E53150032 4 X 4 BT Decal My 2 1182
44 |E53150034 Ear Protection Decal |Fag{i{n'y 1 1185
45 |ES3150033 Eye Protection Decal |Fa{i{n'y 1 1184
46 |E53150056 Rot. Drive Hazard Decal F291 40" 1 1228
47 |E53150057 Keep Hands Clear Deca|Fa4i4n'y 1 1229
48 |E53150036 8 X 10 BT Decal My 1 1187
50 [E53150035 Caution Do Not OperatdFa9{A{n" 1 1186
151 (390198610 Caution Plate A=-4307 b=} 1
152 1390198620 Caution Plate 1-307 Lt 1
153 (390196810 Caution Plate 1-307 L=} 1
154 (390118270 MName Plate F=L7 L=t 1
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mume (B MBS # & & W é‘%ltﬁ#gﬁmﬁﬁ M < E =
V .
=
KeyMo Parts Mo Parts Name ALL s Application Description Remarks
2 |E53150156 Pillow block bearing Eo-~"FYh 1 2453 DODGE P2B-VSC104 |[BAS
2a |E53150160 Pillow block bearing E'o-~"FYsh’ 1 NTN UCP207-104D1 EES
5 |E53150169 Pillow block bearing E'O—~"FYh 2 2454 DODGE P2B-VSC107  |8iA &
5a |E53150161 Pillow block bearing EO—AFYh 2 NTN UCP207-107D1 EE &
16 |E53150170 Flange bearin FFUY AT s 2455 DODGE F4B-VSC107 WA
16a |E53150164 Flange bearin I AP 2 NTN UCF207-107D1 EE &
25 |E53150048 Grease Fitting BYRZ9T N 2 1217 45° A7ay
156 015209031 Serew ok A1) 1.0ption 1 5/16-24UNF x 1/2
156a |[015209032 Screw ok A5 1.0ption 1 1/4=28UNF x 1/2

-14-
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FIG. 207
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MOTOR

&
S
147 /'
148
R4E% | goza 55 adER ) 5 an ,m
Key B = IR Qty # LFL:\#HE = TJ' " &
No. Parts No. Parts Name ALL k3 Application Description Remarks
R/P
58 | E53150022 | Rotation Motor, Horizon | 4 TV E—4— 1 * | 1143 ~#31025
E53150320 | Rotation Motor, Horizon | h4 TYE—A— 1 B | 4347 #31026~
147 | E53150190 | Brush Jsy 2 1662 Bison gear motor
148 | E53150191 | Brush holder cap Ty 2 1163 Bison gear motor
149 | E53150192 | Inputseal FAILI—)L 1 2850 Bison gear motor
150 | E53150193 | Output seal FTAILT—IL 1 2573 Bison gear motor

-15 -



FIG. 208 +—3—
MOTOR

141

139,140
59=138~142
142
RHES | oo o s5@m | 5 )
Key APARE & IR Q'ty i ﬁm*&*ﬁ Eit] T." i &
No. Parts No. Parts Name ALL % Application Description Remarks
RIP
59 | E53150150 | Rotation Motorwithbra | A T E—4 1 * | 1821 BISON 011-650-3216 ~#31025
E53150321 | Rotation Motorwithbra | 14 T E—4 1 B | 4348 #31026~

138 | E53150195 | Brake JL—=% 1 2973 Bison gear motor
139 | E53150196 | Brush holder cap FyrvS 2 2974 Bison gear motor
140 | E53150197 | Brush 75 2 2975 Bison gear motor
141 | E53150198 | Inputseal FANLI—)L 1 2976 Bison gear motor
142 | E53150199 | Output seal FTAILT—IL 1 2977 Bison gear motor

-16 -



FIG.209. O hO-)LikyZ X  CONTROL BOX

16/2 WIRE
HORIZONTAL 7

£

VERTICAL

\fﬂ

68 = 69 ~ 79
KEY
REF. LETTER] _ WIRE COLOR
A WHITE 72
B BLACK 16/4 WIRE
c RED (ROTATION MOTOR)
D GREEN
BES ALEHK L3 .
Ke HaES EIREE Qty 3 B HETE B S ik &
N Y Parts No. Parts Name &3 Application Description Remarks
0. ALL RIP
68 | E53150127 | Control Box ASSY Wh-IE 993 ASSY 1 1689
69 | E53150322 | Fuse k1-2 1 1294
70 | E53150072 | Magnet, Control Box | ¥ Y44 1 1300
71 | E53150135 | Rocker Switch AMyF 2 ire9 |
72 | E53150074 | Wire Harness, 144" | 74¥1n-%2,144" 1 1305-Awith 144" | 144” X, B
E53150323 | Wire Hamess. 224IN | 7411—43.224IN 1 1305-Bwith 224" | 2247 | SRS
73 | E53150070 | Control Box Housing | %" u4° 1 1281
74 | E53150117 | Cover - 1 1667
75 | E53150075 | Screws-1"long YULUEY] 2 1310 6-32x1 |
76 | E53150108 | Wire Harness. 134IN | 74¥n-42.134IN 1 1537-Awith 134" | 134” "
E53150324 | Wire Hamess. 112N | 94%n-4% 112IN 1 1537-B with 112 | 112° ;Cé?;f;ff
77 | E53150325 | Wire Hamess. 36IN | 74¥1—42.36IN 1 1537-C with 36" | 36 -
78 | E53150326 | Connector Plug. 2pole | 1494.4A7%H 3 2084 £
79 | E53150327 | ConnectorPlug. 2pole | 2#44.4A74H 3 2085 FIEA R
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e EBS BHEs REES|8 2 F 5| HEs | AHES (8 & & 5| HE= | AHES
Parts Mo FIG.NO. KeyMo Parts Mo FIG.NO. KeyNo Parts Mo FIG.NO. KeyNo
* 20 27 E53150032 205 43 E53150098 204 112
* 201 28 E53150033 201 45 E53150099 202 15
* 202 97 E53150033 205 45 E53150100 203 66
* 202 99 E53150034 201 44 E53150100 204 66
* 202 100 E53150034 205 44 E53150108 209 76
* 202 103 E53150035 205 50 E53150109 201 125
* 202 106 E53150036 203 48 E53150110 203 118
* 202 107 E53150036 205 48 E53150110 204 118
015209031 206 156 E53150037 203 1 E531501 11 204 115
015209032 206 156a E53150040 203 G E53150112 202 53
390118270 205 154 E53150041 202 8 E53150113 202 32
390196810 205 153 E53150042 202 10 E53150114 204 114
390198610 205 151 E53150043 202 11 E53150115 201 82
390198620 205 152 E53150044 202 12 E53150116 201 78
E53150003 202 104 E53150045 202 13 E53150117 209 74
E53150004 20 95 E53150046 202 14 E53150118 201 79
E53150004 203 95 E53150047 202 21 E53150120 201 KT |
E53150004 204 95 E53150048 206 25 E53150121 201 54
E53150005 20 04 E53150049 202 3 E53150122 201 40
E53150005 203 94 E53150050 203 92 E53150123 201 127
E53150007 201 121 E53150050 204 92 E53150124 201 77
E53150008 20 87 E53150051 202 93 E53150125 203 65
E53150009 20 49 E53150052 202 35 E53150126 203 120
E53150009 203 49 E53150053 202 36 E53150126 204 120
E53150010 201 33 E53150054 203 39 E53150127 203 68
E53150010 203 33 E53150055 201 42 E53150127 209 68
E53150011 201 38 E53150055 205 42 E53150129 204 67
E53150011 203 38 E53150056 205 46 E53150130 204 13
E53150011 204 38 E53150057 205 47 E53150133 204 69
E53150012 203 37 E53150059 202 9 E53150135 203 i
E53150013 202 91 E53150060 202 41 E53150135 209 T
E53150014 202 90 E53150061 202 19 E53150136 204 116
E53150015 202 88 E53150062 202 20 E53150137 204 56
E53150016 202 22 E53150064 202 18 E53150138 203 30
E53150017 203 23 E53150065 202 17 E53150139 203 62
E53150018 201 89 E53150066 202 102 E53150140 203 63
E53150018 202 89 E53150067 202 7 E53150141 203 60
E53150019 201 24 E53150068 202 109 E53150142 203 61
E53150020 201 26 E53150070 209 73 E53150143 201 84
E53150021 20 Ly E53150072 209 70 E53150145 203 85
E53150022 201 b8 E53150074 209 72 E53150146 2m 83
E53150022 203 58 E53150075 209 75 E53150147 203 81
E53150022 207 58 E53150077 201 55 E53150148 203 86
E53150023 201 64 E53150083 202 98 E53150149 203 80
E53150024 205 29 E53150086 202 101 E53150150 203 59
E53150026 203 52 E53150087 202 105 E53150150 208 59
E53150027 20 3 E53150093 203 117 E53150156 202 2
E53150028 20 4 E53150093 204 117 E53150156 206 2
E53150032 201 43 E53150094 204 96 E53150159 201 57a
E53150032 203 43 E53150097 202 108 E53150160 202 2a
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B E s HES RHEE 8 A & 5| HNES | AHES B8 8 & 5| HES | RHES
Parts No FIG.NO. KeyMo Parts No FIG.NO. KeyNo Parts No FIG.NO. KeyMo

E53150160 206 2a
E53150161 202 5a
E53150161 206 Sa
E53150162 202 102a
E53150164 202 16a
E53150164 206 16a
E53150167 202 53a
E53150168 202 53b
E53150169 202 ]
E53150169 206 ]
E53150170 202 16
E53150170 206 16
E53150171 202 110
E53150172 202 111
E53150174 204 119
E53150175 20 122
E53150176 201 123
E53150177 201 124
E53150178 203 126
E53150180 201 128
E53150181 201 129
E53150182 203 130
E53150184 203 132
E53150185 203 133
E53150186 203 134
E53150187 203 135
E53150188 203 136
E53150189 203 137
E53150190 207 147
E53150191 207 148
E53150192 207 149
E53150193 207 150
E53150195 208 138
E53150196 208 139
E53150197 208 140
E53150198 208 141
E53150199 208 142
E53150315 202 53
E53150319 201 130
E53150320 201 58
E53150321 203 58
E53150322 209 68
E53150323 209 72
E53150324 209 76
E53150325 209 77
E53150326 209 78
E53150327 209 79
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